IN—Y X
PARTS LIST

SKZ-2B
SKZ-2B-3
SKZ-2B-4
SKZ-2B-2/3

SEIKO SEWING MACHINE CO., LTD.



B X
CONTENTS

BRERIT- cssssosessamsisistemesmmmmmeseeiis fi2
FACE PLATE, THREAD TAKE-UP LEVER COVER

Pt BBl oo s i S S S 3 4
PULLEY, ARM SHAFT

SEEH. ME e 5.6
ARM SHAFT (UPRIGHT), ROTATING HOOK

1 e R F———— 7.8
NEEDLE BAR, THREAD TAKE-UP LEVER

PIRAME AMBAME e 9,10
PRESSER BAR, OUTER PRESSER BAR

O 1,12
BELL CRANK DRIVING SHAFT, UPPER FEED ROCK SHAFT CRANK

BV, ERYTOUE e 13,14
UPPER FEED ROCK SHAFT, FEED ROCK SHAFT CONNECTING ROD

A —— 15,16
THROAT PLATE, FEED MECHANISM

BRIF. B s 17,18
THREAD TENSION, FOOT LIFTING LEVER

HLEE 000000 cscossscscameonsussmsms sesssnsssesems 19, 20
FEED REVERSING MECHANISM

i o VULV 21,92
BELT GUARD

BRYR=, T eccescsssscaessssossssre sesass s 23, 24
ZIGZAG GEAR, ARM TOP COVER
SKZ-2B

s oM O —— 25, 26
ZIGZAG GEAR, ARM TOP COVER
SKZ-2B-3, SKZ-2B-4

T e 1 o B P T—— 27,28
ZIGZAG GEAR, ZIGZAG CAM
SKZ-2B-2/3

U N 29, 30
ARM TOP COVER, ZIGZAG CAM FRAME
SKZ-2B-2/3

=0 31,32
ACCESSORIES 1 '

HBR2 e aiaas 33, 34
ACCESSORIES 2

FTUEG e o 0 6 S e 35, 36
OPTION




EtRk. X&H/\—/ FACE PLATE, THREAD TAKE-UP LEVER COVER




EH#x., XFEH/\—/FACE PLATE, THREAD TAKE-UP LEVER COVER

No. | MmES ol o B =¥ DESCRIPTION
PARTS NO.|@|Z|@|a| QTY

1 1997 k% | x| 1 |KFEHN— THREAD TAKE-UP LEVER COVER

2 15007 ¥ kx| x| 2 |KFEHA—LEHRL SCREW 9/64X40

3 1221 AEIEIE: 1 F—LAlEmhH/A— ARM SIDE COVER

4 8093 * | k| %] % 1 | 7—LB8EhN\—1EHRE SCREW 9/64X40

5 30046 * [ k|x[*x| 1 |[7—RBLEHHRLE SCREW M4X0.7

6 1849 ® =[x 1 |[$HRYFAEEEEAR ) ZIGZAG ADJUSTER COVER COMPLETE

7 1850 ® k| kx| 1 [BHRYFBEERRARIER ZIGZAG ADJUSTER COVER SPRING

8 1851 * x| x| x| 1 |FRVASGREARERSZ SPRING STOP

9 10699 k| *| x| 1 |$HRYBEROEH THUMB SCREW 3.4X36

10 13023 kx| x| 1 |$HRYVIAEIBIBARIL21EH AL [SCREW 3.4X36

11 15039 x| x| *| 3 |HRVIAGRERLESDRLC SCREW FOR 15036

12 1803 | ] * | * 1 |7—LdALitE ARM RUBBER PLUG

13 10794 ¥ x| *|x| 8 |EAHVIF(3/8) BALL TYPE OIL CUP (3/8)

14 10721 ®|xk]|*| x| 1 |EAHAYT(1/4) BALL TYPE OIL CUP (1/4)

15 1217 x| x| 1 |ER FACE PLATE

16 1427 k[x|x|*x| 1 |ERIEDHRLC SCREW 15/64X28 L=19.5

17 10682 kx| k|| 1 |ERHRE FACE PLATE THREAD GUIDE

18 10685 | x|*|*| 1 |ERLEBLEDHRE SCREW 3.4X36




J—1)—. E#/PULLEY, ARM SHAFT




7——_ k#d/PULLEY, ARM SHAFT

No.| BRSRES ol 2 fEl % E: DESCRIPTION
PARTSNO. |2 (2@ |@ | q|QTY

1 1448-A | | x| *|=]| 1 |[T—1)— PULLEY

2 | 1327 ®|%|*|*x| 3 |[F—=Y—1EHAL SCREW 5/16X24 L=13

3| 6047 kx| *x|x| 1 |[T—y—BLAL SCREW 5/16X24

41 1229 w | x| *| x| 1 | E#d ARM SHAFT (HORIZONTAL)

5| 1810 * [k | k| k| 1 | EEAARIL ()N T ARM SHAFT (HORIZONTAL) BUSHING WITH PIPE (REAR)

6 | 6383 ® k| x| 1 | E#AZL () 1EHRLC  [SCREW 15/64X28 L=10

7 1325 | k| k| k| 1 [ EERARL () TTILE ARM SHAFT BUSHING FELT

8 | 1330 | ®| x| x| 1 | KFVY—h/\—RCH ARM SHAFT GEAR COVER WITH SCREW

9| 1331 kx| k| 1 | KF¥FY—h/\—1EH4LC |SCREW 9/32X20 L=24.5

10| 1454 | k| k| x| 1 [F—h/N\—hE OIL CAP

11| 1328 w k| *]x] 1 | KEYv— ARM SHAFT GEAR (LARGE)

12| 1329 ¥ *|*|*| 3 |KEXyv—itHhl SCREW 1/4X40 L=10

13| 1775 ¥ | x| x| x| 1 |ETFZEYOyF FEED LIFTING ROCK SHAFT CONNECTING ROD

14| 6029 | x| *| x| 2 | ETFZEYOYFHDHRC SCREW 3/16X28

16| 1507 | *|*|*| 1 |EFZEYHL FEED LIFTING ECCENTRIC

17| 6383 ®| x| *|*| 2 |ETFEYALLEDHRE SCREW 15/64X28 L=10

18| 1727 k| x| %[ | 1 |ZZOYF(L) FEED ROCK SHAFT CONNECTING ROD (UPPER)

19| 1452 x| x| *| 1 |3ZZAVF(E)ZZILE OIL FELT

20| 10723 x| % |*|*| 1 |ZZOvF(E)Zx/LFBZ  |OIL FELT STOPPER

21| 1726 )| & kx| 1 [EUHL FEED ECCENTRIC

22| 1725 * |k kx| 1 |ZEYTEIHL FEED ECCENTRIC ADJUSTING DISC

23| 1353 *[*xl*x]|*| 1 |HLLE FEED ECCENTRIC ADJUSTING FLANGE

24| 1354 x| k| x| x| 1 [HLERCA) SCREW (A) 3/16X32

25| 1355 | x| k|x] 1 [HLERCB) SCREW (B) 3/16X33

26| 1356 x| x| x| 1 |FiFh FEED ECCENTRIC FRICTION SPRING WASHER

27| 6360 ¥ | %[ x| *| 2 |HLERCHVE NUT 3/16X32

28| 1357 x| x| *|*%| 1 |hLoLtBy—R FEED ECCENTRIC ADJUSTING FLANGE COUPLING

29| 1329 x| %|k|x| 5 |[HhLhLES—RALLHRL [SCREW 1/4X40 L=10

30| 1322 w | k| | % | 1 | E&EmA%IL(ED ARM SHAFT BUSHING (FRONT)

31| 1309 * k| k| x| 1 | E#ARIL(EDEDHIRLE  |SCREW 9/32X28 L=11

32| 1325 | x| *| x| 1 | EEA%L(R)TTIILE ARM SHAFT BUSHING FELT

33| 1237 *| x| ®| x| 1 | EEYHL UPPER FEED ECCENTRIC

34| 1808 | k| %] x| 1 |$HEEHSLY NEEDLE BAR CRANK

35| 6322C k| x| *] x| 1 | AFERCTE) THREAD TAKE-UP CRANK PIPE COMPLETE

36| 6323 x| x| x| x| 1 |[A+ESRCTRE SCREW 3/16X32 L=14.5

37| 6322 k| k| k| k| 1 |AFESRALT THREAD TAKE-UP CRANK PIPE

38| 8004 ® x| x| x| 1 [HEISV1EHARL(KR) |SCREW 9/32X28

39| 1309 (k|| x| 1 |EHEHSSUIEHRLE N [SCREW 9/32X28 L=11

40| 8023-B |k |k |*x|*| 1 |&#EHITIAIL/YIE | TAPER PIN (3.5 X 40)

41| 1848 x| | x| 1 |[IBLEALE REGULATING STUD SOCKET

42| 20213 k| x| ®| x| 1 [HBLRELZTYY FEED REGULATING PUSH BUTTON SPRING

43| 20211 w k|| x| 1 |[BLARE FEED REGULATING PUSH BUTTON

44| 10674 (k| x| x| 1 [JRLARASILEIE COTTER PIN

45| 17003-02 | = | # | %[ %] 2 |#WLAE2E1EHHL SCREW 9/64X40




L&, AE/ ARM SHAFT (UPRIGHT), ROTATING HOOK




TR, MFE/ARM SHAFT (UPRIGHT), ROTATING HOOK

No.| Bf@m#ES o3 e A DESCRIPTION
PARTS NO. |@|@|@| & |aTy

1 1532 k| % |k %] 1 |Tégh LOWER SHAFT

2 | 1337 ¥ x| x| *| 1 | FT#E¥vr—h\—hRUHA LOWER SHAFT GEAR COVER WITH SCREW

3| 1331 k% | x| x| 1 | FTE#@F¥vr—h/—koHRL SCREW 9/32X20 L=245

4| 1454 k| *| x| 1 |[F¥v—h/—hiE OIL CAP

5| 1336 kx| *| x| 1 | FE#Fv—(#) LOWER SHAFT GEAR (REAR)

6 | 10828 k| *| *| x| 3 |F#F¥v—(#)1LHRL SCREW 1/4X40 L=5

7| 1340 )| x x|k | 1 | TEAAZIL () H/SHAFT BUSHING (REAR)

8 | 6042 k| k| kx| 1 | TEAARL(E)IEDHRL SCREW 5/16X24 L=9

9 | 17026 ¥ (k|| *| 1 | TFEHARIL (%) TILE OIL FELT

10| 1342 * |k kx| 1 | FTE#HS— LOWER SHAFT COLLAR

11| 8097 k| x| *| x| 2 | F#hS—1tHHL SCREW 15/64X28 L=5

12| 1548 | & | k[ x| 1 | TFEIARIL(FD LOWER SHAFT BUSHING (FRONT)

13| 1327 k| x| x| x| 1 [TFE#AL G EHAL SCREW 5/16X24 L=13

14| 17026 kx| x| x| 1 | FEARLGNITILE OIL FELT

15| 1531 kx| x| *]| 1 | F#Fv—(aD) LOWER SHAFT GEAR (FRONT)

16 | 10828 k[ % *|*| 3 |TFE#Fv—(501LHAL SCREW 1/4X40 L=5

17| 1856 ¥ x| *|%| 1 [hES HOOK RETAINER

18| 6025 k[ x| *|%| 1 [hEZLHEOHRHRL SCREW 11/64X40 L=12

19| 1528 x| *%|*x|x| 1 |[hEWzLE HOOK RETAINER BRACKET

20| 1346 #| x| x| x| 1 |hEWRZLEIEHRLE SCREW 5/16X28 L=19

21| 0058 *| x| x| x| 1 |IMFHILEEHHLT VI v—WASHER

221 1349 *| k| x| x| 1 [MhFEHALERIEL POSITION SPRING

23| 8064 (k| *| x| 1 [DFEHZLEMLEDHIL [SCREW 11/64X40 L=4

24| 1347 (k| *]|%| 1 [MFEHEZ BOBBIN CASE RETAINER

25| 1348 ¥ k| *%|*| 1 [MFEHEZEL HINGE STUD

26 | 8009 x| x| x| 1 [MEHZEVESHRL SCREW 15/64X28 L=7.5

27| 1350 x| x| x| *| 1 |EvRIFR RETAINER SPRING WITH PIN

28| 3052 )l x|k x| 1 |[EoftiRiErabHHal SCREW 9/64X40 L=4.5

29| 1531 k| k| % | x| 1 |[DEEHFVY— HOOK SHAFT GEAR

30| 10828 ¥ | % | *| x| 3 |[HhFEHIXV—LtHRLE SCREW 1/4X40 L=5

31| 1530 ¥ | kx| x| 1 |MhFEEAZL HOOK SHAFT BUSHING

32| 8009 * k| k| x| 1 |HFEEARLIEDHRL SCREW 15/64X28 L=1.5

33| 17026 |k |x|*]| 1 |ATEARILTTILE OIL FELT

34| 1529 x| x| x| 1 |mEEd HOOK SHAFT

35| 1855 x| x|*]|%| 1 |[HEGE) ROTATING HOOK AND BOBBIN CASE COMPLETE

36| 1855-3C |[*|*|*|*| 1 [sAAFEEE) ROTATING HOOK COMPLETE

37| 1855-8C |*|*|*|*| 1 |AMEER) BOBBIN CASE COMPLETE

38| 1855-01 |*|*|*|*| 1 |s#mvELE ROTATING HOOK BASE

39| 185502 |*|*|*|*] 3 [fMFELELEHRL SCREW

40| 1855-03 |*|*|=*|*x| 1 |9imzE ROTATING HOOK

41| 1855-04 |*|*|*x|*x| 3 |simEEHHRL SCREW

42| 1855-05 |*|*|*|%| 1 |”AMEWRZ BOBBIN CASE HOLDER

43| 1855-06 |*|*|*|*| 1 |AMEHRZ|TH BOBBIN CASE HOLDER SPRING

441 1855-07 |*|*|*[x| 1 |AAERZIERLEDHRE SCREW

45| 1855-08 |*|*|=x|*x| 1 |WHh=E BOBBIN CASE

46| 1855-13 |*|*|*x|*| 1 | FHRAFIFHh BOBBIN CASE TENSION SPRING

47| 1855-14 |*|*|*|*| 1 | FRAFIThASHL SCREW

48| 1855-15 |*|*|*|=*| 1 |F&AF(ThidHRL SCREW

49 | 1441 x| x| x| 1 |BEY BOBBIN

50| 1332 kx| *| %] 1 [/NEr— ARM SHAFT (UPRIGHT) GEAR (SMALL)

51| 10828 x| x| *|*| 3 |/hEYy—itdhl SCREW 1/4X40 L=5

52| 1334 | k| x| *x| 1 |SZEIAZIL(L) ARM SHAFT (UPRIGHT) BUSHING (UPPER)

53| 1365 k| k| x| | 1 [SZEAFIL(E)IEHRL SCREW 15/64X28 L=16

54| 1333 w x| =|%| 1 |3784 ARM SHAFT (UPRIGHT)

55| 1335 k| % || *| 1 |SLEHARIL(TF) ARM SHAFT (UPRIGHT) BUSHING (LOWER)

56| 1365 k| * | x| x| 1 |ALEA2IL(TF)EHRL SCREW 15/64X28 L=16

57| 1336 ® |kl x|*| 1 [CI8FVY—(TF) ARM SHAFT (UPRIGHT) GEAR (LOWER)

58 | 10828 ¥ x| % | *]| 3 |UBMFY—(F)ikHRL SCREW 1/4X40 L=5

_6_




#t#5 . XFE/NEEDLE BAR, THREAD TAKE-UP LEVER




#+# . XFE/NEEDLE BAR, THREAD TAKE-UP LEVER

No. | BRGaES o NEE:S o DESCRIPTION
PARTS NO.|@| Q|2 | m|aQTY
14 | 1534 x| x| ®|%| 1 |XKFE THREAD TAKE-UP LEVER
15 | 1314-01 | * | *| x| x| 1 |KFYLs THREAD TAKE-UP LEVER LINK
16 | 1314-02 || *|*|*| 1 |KFULIALDE THREAD TAKE-UP LEVER LINK PIN
17| 1315 ¥ | %|*x| 1 |KEEY THREAD TAKE-UP LEVER PIN
18 | 2067 x| kx| x| 1 |KFEVBIERC SCREW 11/64X40 L=6
19 | 6046 | k| x| x| 1 | KEEEDHARL SCREW 15/64X28 L=17
20 2092 kx| k| x| 2 AT OIL PIPE
21 1811 (k| x|*| 1 | KFEEHS(E) OIL WICK (LONG)
22 | 3078 ¥ x| *| | 1 | KRS (E) OIL WICK (SHORT)
23 | 1316 x| x| *x|*] 1 [ERC COUNTER-CLOCKWISE SCREW
24 | 1984 x| x|®| x| 1 | W+EHTH THREAD TAKE-UP CRANK
25 | 1812 * k| x| | 1 |BHEESS NEEDLE BAR CONNECTING LINK
26 | 1813 x| x| x| 1 |[fHB{aEER NEEDLE BAR CONNECTING STUD GUIDE
27 1817 # kx| *| 1 [ENMAE CRANK GUIDE BLOCK
28 | 8100 ¥ | *| x| 2 [ERFLEDHRLC SCREW 9/64X40 L=6.5
29 | 1818 ® k| x| x| 2 |EHK CRANK GUIDE PLATE
30 | 8031 k| k| % | x| 4 |ERREDHRL SCREW 3/32X56 L=4
31 1815 || *| x| 1 |#EIZIN5— NEEDLE BAR CONNECTING CRANK COLLAR
32 | 1816 ¥ || x| 2 |#EISLHNS—1EHAL SCREW M3X0.5 L=4
33 10726 k| k| *| x| 1 |EHEREHS OIL WICK
34| 1814 | x| x| %| 1 |3HERE NEEDLE BAR CONNECTING STUD
35| 1819 x| x| x| x| 1 |EHEEEEHE NEEDLE BAR HOLDER
36 | 10658 x| x| x| 1 [$HEEEAZFLEHRC SCREW 1/4X32 L=5.5
37| 1821C kx| 1 (HELE-SEGR) NEEDLE BAR ROCK FRAME COMPLETE
38 1821 x| x| x| 1 |fiELE NEEDLE BAR ROCK FRAME
39 | 1820 | k]| x| x| 1 |4HE NEEDLE BAR
40 1822 * x| *|=*| 1 |§HELEE NEEDLE BAR ROCK FRAME HINGE STUD
41 10726 *| k| x|x| 1 |FHELEC BN OIL WICK
42 | 6383 #| x| *|*| 1 [#ELEEIEHRC SCREW 15/64X28 L=10
43 | 1825 kx| k| x| 1 (EHERERETS v NEEDLE CLAMP ADJUSTING NUT
44 | 1824-B || *| x| x| 1 [4+#R(252) NEEDLE CLAMP (2.52)
45 | N1225 [ *|*|*| 1 |$fDDXH14#25 NEEDLE DDXH14 #25
46 10535 x| *|*x|*| 1 [#iksHBL SCREW 3.4X36 L=4.5
47 1837 * | k| k| *| 1 |EHRYER ZIGZAG ECCENTRIC SHAFT
48 | 8050 ¥ x| x| x| 2 |FHERYENBRAMTE R SCREW 9/64X40
49 | 1839 *| x| x| *| 1 [$HEYEKNE ZIGZAG CONNECTING BLOCK
50 | 1840 k| % k| x| 1 [EHRYENHS— ZIGZAG CONNECTION COLLAR
51 1843 k| x| x| 1 |IEBER ZIGZAG CONNECTION
52 | 1841 ¥ | x| x| *| 1 |FHEYEARHT—E{TT v vr— |ZIGZAG CONNECTION COLLAR WASHER
53 | 1846 #| % x| x| 1 [FENRBDORLITVvIv— WASHER
54 | 35034 * x| % %] 1 |ERABMZEDHRLC SCREW M&X1
55 | 1845 * x| x| | 1 [IEENEHREY HINGE PIN
56 | 11176 * 0w x| x| 1 HEENEHERE IEHRL SCREW 7/32X32 L=5.5




thifz % 418 % #/PRESSER BAR, OUTER PRESSER BAR




hiRz #, 4182 #/PRESSER BAR, OUTER PRESSER BAR

No. | #l&GES o+ | 2 % 3 DESCRIPTION
PARTS NO.|@| @ |2 o|ary
1 1402 ¥ *| kx| 1 1HRLC PRESSER BAR THUMB SCREW 5/8X28UN
2 1789 ¥k | % | x| 1 P ETY PRESSER BAR SPRING
3 1394 ¥k [k x| 1 [hiRZEHRE PRESSER BAR GUIDE BRACKET
4 50003 *¥ k| x| x| 2 |hiRZEREFHEDHRL SCREW 3/16X32 L=10.5
5 31207 ¥ [ k| x| x| 1 |SMEZEORCLT Y v— WASHER
6 1395 | x| x| x| 1 |hIFZEREFAYR PRESSER BAR GUIDE BRACKET GIB
7 8101-10 | *| %[ *| x| 1 |[F<XYRALHL SCREW 11/64X40 L=11
8 10652 ¥ x| *| x| 1 [FXURAGHRLCFH v NUT 11/64X40
9 1397 | x| k| x| 1 |PIHZEEEER PRESSER BAR GUIDE BRACKET SUPPORT
10 | 8060 * x| x| x| 2 |PIRZBREENLEDHRLC SCREW 9/64X40 L=8
11 1218 k| k| x| x| 1 |RIRZEEREYIEE PRESSER BAR LIFTING AND RELEASING BRACKET
12 | 1201 ®| x|k | x| 1 |PIRZEE PRESSER BAR
13| 1213 k] ®| x| 1 |hIRZARILE— PRESSER FOOT HOLDER
14 | 15568 ¥ x| % | x| 1 |[PFIRLT—LHHRL SCREW M6X1 L=8
15 | 1214 k%[ x| 1 [PIRZEFE PRESSER FOOT CONNECTING PIN
16 | 38136 x| x| x| 1 |PRZEZE EDHRC SCREW M4X0.7 L=4
17 1215 *|*%|x|*x| 1 [hifz PRESSER FOOT
18 | 37229 # || % | x| 1 |[hiEZikHAl SCREW M4X0.7 L=5
19 | 1208 x| x| %% 1 |=DFEE BELL CRANK
20 | 1392 x| %% | x| 2 [Z2FEEEEHALC SCREW 11/64X40 L=6.5
21 1209 k| x| x| 1 |SEZE OUTER PRESSER BAR
22 | 1212 | x| x| 1 |SMRZEEES FEED FOOT CONNECTING PIN
23 | 37229 ¥ | *| x| 1 SR EEFSEEHRL SCREW M4X0.7 L=5
24 | 1210 |k x|*x| 1 |4BZ FEED FOOT
25 | 34008 *| x| x| x| 1 |5 BZEDHRL SCREW M4X0.7 L=14
26 | 1211 x| k| *k|*x| 1 |[TqH—H—F FINGER GUARD
27 1399 k| x| x| | 1 |ERAH LIFTING LEVER LINK
28 | 1400 k| *k| x| x| 1 |ERAHTRIESHRE SCREW 3/16X32
29 | 27178 k| x| *| 2 |SEIFRLT—1EHRL SCREW M5X0.8 L=25
30 | 90625 ¥k x| x| 2 |SBRIFRILE—1EHRLET Y y—WASHER
31 1911 x| x| *|%| 1 |BZETFL/A— PRESSER FOOT LIFTING LEVER (HANDLE)
32 | 1910 ¥ | x| % 1 [BEET PRESSER FOOT LIFTER
33| 8020-02 | *|*|*|%x| 1 |/uyE PIN
34 | 1222 ®| x| x| 1 |FMRZARNLT— FEED FOOT HOLDER

_10_




